CS5045MS

NO. | DESCRIPTION NO. | DESCRIPTION
1 | LOCKING BUTTON 33 | WORM WHEEL SHAFT
2y 2 | SPRING 34 | SCREW WITH FLANGE
2 W 3 | SPRING 35 | BEARING 609-2RS
LN 4 | SWITCH BUTTON 36 | TRANSPARENT COVER
/\\{@jf 5 | HOUSING 37 | TAPPING SCREW
/ S F 6 | LOCKING BUTTON 38 | ROTOR
&/’/// @ 7 | LOCKING PIN 39 | CARBON BRUSH CAP
NS P 8 | TAPPING SCREW 40 | CARBON BRUSH
< @ 9 | LEAF SPRING OF GUARD 41 | BRUSH HOLDER
10 | DEPTH ADJUSTING KNOB 42 | RUBBER PLUG
11 | CLAMPING PLATE 43 | SLIDE-ARROW
12 | SCREW M4x8 44 | SWITCH
13 | SHAFT LOCKING BUTTON 45 | SWITCH PIN
14 | CONICAL SPIRAL SPRING 46 | TRANS PATENT COVER
15 | CLOSING RING 4 47 | CARBON BRUSH STAND
16 | BOTTOM WORM GEAR CASE 48 | BEARING 607Z
17 | BEARING 606Z 49 | STATOR
18 | CLOSING RING 9 50 | INDUCTOR
19 | GEAR 51 | PCB
20 | WORM 52 | TAPPING SCREW
21 | BEARING 6067 53 | TAPPING SCREW
22 | PRESSURE PLATE 54 | CORD CLAMP
23 | SPRING WASHER 55 | CORD SLEEVE
24 | SCREWS M4x8 56 | PLUG CORD
25 | CLOSING RING 7 58 | TAPPING SCREW
26 | BEARING 6277 59 | NUT M6
27 | WORM WHEEL 60 | NUT
28 | BEARING 608RS 61 | GUARD
29 | TOP WORM GEAR CASE 62 | TORSION SPRING SHAFT
30 | INNER GUARD 63 | TORSION SPRING
31 | SCREW M4X20 64 | FIXING SCREW
32 | WOODRUFF KEY 65 | CIRCLIP
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